PowerTech 6.8 L ENGINE

6068TEM76 (HE)

! | 3 Vi 2 [ Fiszne [Fm] 651 !
OPTIONS SHOWN [ 20w T stu DESCRIPTION I CHANGE DOC th<vvvv~m~m| APPROVED
OPTION GROUP_NANE L
1102_RE59332 ROCKER ARM COVER, FRONT FILL
1299 _RE5176] NO OIL FILL
1323-RE508909 CRANKSHAFT PULLEY - 168mm DIA b
1405_RE59303 FLYWHEEL HOUSING SAE #3 LHS
1503.RE 5528) FLYNHEEL, _LLain OC CLUTCH FOR CENTER-OF -GRAVITY OR WEIGHT INFORMATION
l?éhﬁ??l?él STA"Q?;"ENEE}' Fip REFER TO THE ENGINE PERFORMANCE CURVE(S).
1945_RE502536 OIL PAN
2001 _RES8115 WATER PUMP_PULLEY
2150_RE520875 THERMOSTAT COVER .
2206_RE502821 THERMOSTAT FAN HEIGHT mm/in
2399_RE59786 NO FAN DRIVE | e
240N_RE502537 FAN BELT WITH BELT GUARD
2599 _RE59725 NO FAN
2699S_RE59760 NO BLOCK HEATER
2702 _RE502541 NO HEAT EXCHANGER
2839_RE502542 EXHAUST MANIFOLD ORIGIN - CENTERLINE OF
29150 _RE501631 VENT_HOSE CRANKSHAFT AT REAR FACE OF BLOCK
3006_RET0964 STARTING MOTOR, 12V _NIPPONDENSO R4
3138_RE509779 ALTERNATOR - 12V, 65 AMP +l Q ¢
350P_RE521522 FUEL FILTER
3602_RE581719 FRONT PLATE D
3701 _RE57626 FUEL TRANSFER PUMP
3999_RE59829 NO_THERMOSTAT HOUSING
4002_RE5818] STANDARD RHS DIPSTICK <
4199_RE59748 NO FRONT AUX DRIVE 4y X
4399_RE59828 NO STARTING AID
4412_RE502557 TIMING GEAR COVER <
4613_RE507151 BLOCK J
4712_RE506346 CRANKSHAF T 5 3
4820_RE50780 CONNECTING RODS AND PISTONS q 0 0 i
4902_RE59334 VALVE ACTUATING o
5001 _RE57763 OIL_INTAKE 6068 >
5107_RE59335 CYLINDER HEAD, MEDIUM SWIRL 5 lo 2
5202_RE59502 AUXTLTARY DRIVE & ~
5399_RE509683 NO FUEL HEATER IN ° S L
5709_RE504712 WATER PUMP_INLET =
5902_RE59755 OIL COOLER - 7 PLATE MM 2 | S¢|
6099 _RE60169 NO_AUX DRIVE PULLEY =1
6202_RE59734 ALTERNATOR MOUNT ING 125 250 =2
6357_RE521516 LOW PRESSURE LINES o0 -
6403_RE50015 EXHAUST ELBOW - DRY 175 SCALE -
65LU_RE521595 TURBOCHARGER
6698_RE500556 NO_TEMPERATURE SWITCH
6716_RE521445 TACHOMETER SENSORS
5895_RE508946 DAMPER
6901 _RE59440 SERIAL NUMBER PLATE
7499_RE5976 NO_A/C_MOUNT ING
7699_RE60160 NO OIL PRESSURE SWITCH ST R
8020 _RE502546 PUMP, SEA WATER SEF DETAILS R DEERE & COMPANY
8157_RE521534 WATER SEPARATOR g';é:,;s.gﬂ% MOLINE, ILLINOIS 61265 A
8418_RE521219 WIRING HARNESS TR RN :;,,sfgﬁ.&'éu-*
8699_RES9T84 NO FAN PULLEY RESTRICTED | 1.1+ z‘}:;::“‘(‘,“ %%?.A(TCL(S)ONG{%SM%IMBLY DRANING
8712_RE502596 BELT TENSIONER, MANUAL [_DRWRL | ORW REV | 056113 __|MAR INE
8843 RE508950 OTL FILTER, REAR feswicts |11 “ioipros | € "™ RES23692  |Reso] &
9826_RE518085 ENGINE HANGER STRAP souncuuc|m|—‘.‘.‘j'e‘"°‘ P penc == @] T
C T T T T /AT T T T ]
4 | 3 T ? | | Pro/ENGINEER
Marine Engine Installation Drawings 6068TFM76_HE-01 May 2004




PowerTech 6.8 L ENGINE

6068TEM76 (HE)

4 | 3 ¢ [™Rtsosee2 [fceo] 27 | % | '
[ zowe T swu DESCRIPTION ] cnamct ooc Joatcorrmnmeom] — areroveo
CUSTOMER INSTALLATION POINTS Lo [ oo |
ITEM |SHEET NAME REMARKS
0 | < TATn - TURBO TNLET CUSTOMER INSTALLATION POINTS D
Al2 3 |AIR - STARTING AID PORT 7/8 - 14 UNF-28 ITEM |SHEET NAME REMARKS
A3 3 |AIR - PRESSURE PORT - PLUGGED 178 - 27 NPS MOI5 | 1 |MOUNTING HOLES - ACCESSORY 2(MI0 X 1.50-6H ¥ 18.5
BRI 3 |BRACKET - REAR LIFT STRAP MOI6 | 1 |MOUNTING HOLE - ACCESSORY M2 X 1.75-6H v 22
BR2 5 |BRACKET - FRONT LIFT STRAP MOIT | 1 |MOUNTING HOLES - ACCESSORY 3 MI0 X 1.50-6H T 18.5
col 4 |COOLANT - HEATER SUPPLY MIB X 1.5 MOI8 | 1 |MOUNTING HOLE - ACCESSORY MIZ X 1.75-6H ¥ 22
— [ coz 3 |COOLANT - HEATER RETURN MI8 X 1.5% 14.5 O-RING PORT MOI9 | 6 |MOUNTING HOLES - FAN —
03 3 |COOLANT - BLOCK HEATER [ 5/8 - 12 UN-28 MO20 | 4 |MOUNTING HOLES - FLYWHEEL
o4 6 |COOLANT - INLET MOZI | 6 |MOUNTING HOLES - DRIVE PULLEY
€05 5 |COOLANT - OUTLET MO22 | 3 |MOUNTING HOLES 3X MIO X 1.5-6H ¥ 18.5
Co6 7 COOLANT - TEMP. WARNING SWITCH 1/2 - 14 NPS M023 1 MOUNTING HOLES - ACCESSORY 3X MI2 X 1.75-6H ¥ 25
co7 5 |COOLANT - TEMPERATURE SENSOR M024 | 5 |MOUNTING HOLE - ACCESSORY M4 X2 - 6H 23
C [ cos 3 |COOLANT - HEATER/QUTLET OPTIONAL |1 5/8 - 12 UN-28 P 5 |OIL PRESSURE PORT 6X 178 - 27 NPTF C
DRI 4 |DRIVE - AUXILLARY SEE OPTION DRAWING 0P2 5 |OIL - TURBO DRAIN
ELI 5 |FUEL INJECTION PUMP SEE OPTION DRAWING VEI 3 |VENT TUBE
fL2 & |ALTERNATOR SEE OPTION DRAWING
EL3 |3 OR 5|STARTING MOTOR SEE OPTION DRAWING
EL4 7 |MAG PICKUP M20 X 1.5 - 6H
D [EL5_[3 OR 5[BATTERY TERMINAL CUSTOMER SERVICE POINTS <
EXI 5 |EXHAUST OUTLET
o 3 [FUEL - INLET | TEM [SHEET NAME REMARKS i
L2 7 TFUEL -~ LEAKOFF - REAR | 3 |OIL FILL - ROCKER ARM COVER 20 MM REMOVAL CLEARANCE E!
L3 7 FUEL - LEAKOFF - FRONT 1A 3 OIL FILL - RIGHT SIDE 20 MM REMOVAL CLEARANCE ~
MOI 6 MOUNTING HOLES 4X MI6 X 2.00-6H ¥ 31.5 18 5 OIL FILL - LEFT SIDE 20 MM REMOVAL CLEARANCE g
B 1 Moz & |MOUNTING - DOWEL HOLES 2X B15.926 £ 0.025 [.627% 00112 3,5 [OIL DRAIN |
MO3 | 3,5 |MOUNTING HOLES 6X MI2 X 1. 75-6H ¥ 22 3 3 [OIL FILTER 25 MM REMOVAL CLEARANCE 2
MO4 3 MOUNTING HOLES - FAN 4 5 DIPSTICK - LEFT SIDE 275 MM REMOVAL CLEARANCE :“
MO5 4 MOUNTING HOLES - ACCESSORY 2% MIO X 1.50-6H ¥ 18.5 4A 3 DIPSTICK - RIGHT SIDE 275 MM REMOVAL CLEARANCE ]
MO6 5 |MOUNTING HOLES - SPEED CTRL BRKT |2X MIO X 1.50-6H ¥ 18.5 5 3 |FUEL FILTER DRAIN 5 MM REMOVAL CLEARANCE =1
MOT 3 |MOUNTING HOLES - ACCESSORY 2X M8 X 1.25-6H ¥ 14 (BLOCK) 6 5 |COOLANT DRAIN [/4 - 18 NPTF; 10 MM REM. CLEARANCE | ™
M os < TWOUNTING HOLE - ACCESSORY YRR TE AT 7 3 |OIL COOLER WATER DRAIN M2 X 1.5; 25 MM REM. CLEARANCE
M09 4 |MOUNTING HOLES
MO0 | 3,5 |MOUNTING HOLES - OIL FILL 4X M8 X 1.25-6H ¥ I5 (BLOCK)
MOI | 3 |MOUNTING HOLES - FLYWHEEL HOUSING
MOI12 | 5 |MOUNTING HOLE - ACCESSORY MIO X 1.50-6H ¥ 18.5
4 | {0135 [MOUNTING WOLES - ACCESSORY 2X MIO X 1.50-6H ¥ 18.5
MOI4 | 3 |MOUNTING HOLE - ACCESSORY M2 X 1.50-6H ¥ 22 A
T ™™ Res23692 [Few ] &
% pemd == [~ &= | 5%

| Pro/ENGINEER

Marine Engine Installation Drawings

6068TFM76_HE-02

May 2004




PowerTech 6.8 L ENGINE

6068TEM76 (HE)

! | 3 . ["Wtsesee2 [Rew] 6] % | !
[L2one [ s DESCRIPTION ] cnance ooc Joarermmmrmeom] — aepaoveo
| | oxxx [ xxx ]
- ——— = D
© - e 3 N3 3
© sz e =~ C
o~ — . oo~ o o~ (=1 o
© = Lo = 2 2 =
GO = —
.\ ,
VEI
- \; ¢ ﬁ“) — /—.-AI3
.
MO T4 Y ' ]
o ; ﬂ’ M022
4209 (171 == == - 1089 1161 ¢
B
354.6 [14) #
304 [12] R C 4 310.9 [12]
w1
cos | - &
@ 5
/- 1
0 0] > 0 (0] <
w
@/ ° i 54 (2] s
E
a = _—— -
~{ 3 ] ol
P 3 s =
— —_— o o~
- = N
N (-] w0
w v —
o~ @0 ~
A
™ Res23692 [iew| &
M o= [~ &= [ 3%
4 | 3 II I L 2 I Pro/ENGINEER

Marine Engine Installation Drawings

6068TFM76_HE-03

May 2004




PowerTech 6.8 L ENGINE

6068TEM76 (HE)

! | VA 2 ["WEseseer | Ra] e ] % | !
[ 2ome T sm DESCRIPTION ] cnance ooc Joarervmmrmom] — aepaovio
[ oxxx [ oxxx ]
D D
- = = =
@ — —_ — —
—_ o ™ —
- = == =2 ~
ey ~ 76 =2 p
- o o~ w0 —_—— o
_ ENG INE I
MOS
461.9 [I8]x
443.9 [17] 0
C TOP OF CYLINDER HEAD I
422.9 [I11] = DRI
376.9 [15]
\ A
MO9 -
- = K-
= <
- 2 H
0 [0] < = x,!
@
CRANK &
, S
B 23.5 [11]
MO20 0 10} | =3
3%
SCALE  2:5 B
[~
o= =
—0 -
=
o~ o
©
A u A
CRANKSHAFT  ROTATION
T [™™" Rese3s92 [ Reio | %
fc:.g |M[TRIC|““|”’.’}E“"| @_6 | :-;:é
| L T T T »AN T T T 1
4 T 2 | Pro/ENGINEER

Marine Engine Installation Drawings

6068TFM76_HE-04

May 2004




PowerTech 6.8 L ENGINE

6068TEM76 (HE)

! | 3 V. Y BN [
[ 2one T s DESCRIPTION | cuance oo Joareervvr-mn-on: ] APPROVED
| [ o | xxx
) z B & & g z = )
- ©
- ~ - - - = © =
(=3 a o2d > —_ — @ (=24
S A S 2 - < 3
619.4 [24) L~ bos
BR2 K (EL3)
Ceor) (A
lo o o © )
¢ ~ o] o] ] C
o/C)_/@/g o oP2
[e) [e)
31 [12) —§ ELS
241 110) !: s =
180.9 [7] I J; =S N
— | <+
o 7
96§ {(2)} — 5 — O 62 (2]
0 10] =5 0 103 =
44,5 (2] 396 [16] e
>4 12) 2 o CRANK PILOT & B
99 (4] ——t — ~
; —
- g 2
254.1 110] L \. s
[ S ot B v
261.7 1101 =< = (o8 ) R
e
MO3
s S 3 83m S5 = =S 23
o o o~ [aN NI —_—— — — — — —
- - - . - w - < > *d
< - © 00 onuwn © o © — Y
. . —_— w oy - o o0 —_— [¥=3 —_—
0 — M~ O 0w ~ o
o~ (=3 o
(=2 (o] wy
A A
SIZE | PART wumsER VERSION L4
] RE523692 EAE
rug |METRIC|"‘“|“""}E“"| @'6 | g‘l‘é
4 | 3 I L T L L 1] 2 | Pro/ENGINEER

Marine Engine Installation Drawings

6068TFM76_HE - 05

May 2004




PowerTech 6.8 L ENGINE

6068TEM76 (HE)

! | 3 v ¢ [™Fiseze92 [Reis] &8 ] % [
[ zome [ sm DESCRIPTION ] cuanct ooc [oarecriir-m-on ] APPROVED
] xxx [ xxx
D
==
s 2 -4
— o NO
o o=
o _———
ENGINE
€05
EL2 . (e) o
461.3 [18]
Q
MO4 ¢
C)
MO19
o
(¢}
MOI K-
31.9 (2] 46 (2]
0 10] —— ] [ ] 0 101 :
=t
65 131 0 S
99.1 [4) o %
(Y-
y s no
MO2
.n,?n—v—l/ MO2! g
e |
&2
>3
© o = s
[ERr—— — ——ay
o
_ ™ o 0 —=
e = w00 %0
> 2;8
=
A
™™ Resesse2 [ e | %
m |M[TRIC|““|”'HE-"| @'6 | é‘l‘é
4 | 3 R L— /|\  — 2 I Pro/ENGINEER

Marine Engine Installation Drawings

6068TFM76_HE - 06

May 2004




PowerTech 6.8 L ENGINE

6068TEM76 (HE)

! | 3 Vi ¢ ["FEsa3692 [Resa] e | % [
[ zome T s DESCRIPTION ] cuamct ooc Joatcrrrrmom] — approvED
| xxx ] xxx ]
)] D
< © s =
- - ~ - =
- - - - —
3 2 I = P
FFOB RFOB
¢ g M023 ¢
181.4 (7] 226.9 (9]
(A12)
154.1 6] =
119.4 (5]
ENG INE 48.8 [2]
@) O O O :
> 0 0] X | 0 0] <
g .
86.1 (3] o 69 (3] :I
; FLz <
w
: @ Ry <06 g
B EL4
|3) 289.5 (111 =l
MOI8 EH
MO16 -
=]
=2
2 < = < = < Sss=
- - Z Z Z - —eow
o ~ - _ - < S 78
o o w o o ~ —_
<« ~ w0 vy - o~
A A
T™™ Res23692 Rea0 | v
r;us |METRIC|‘“‘“|W"|'{(';‘""|@-6 | ?‘I’é
4 | 3 I I I /|\ I I 2 | Pro/ENGINEER

Marine Engine Installation Drawings

6068TFM76_HE-07

May 2004




PowerTech 6.8 L ENGINE 6068TFM76 (HE)

! | 3 Vi ¢ [™seseer [fewo] &7 % | !
[L2one [ s DESCRIPTION ] cnance ooc Joarermmmrmeom] — aepaoveo
| oxxx [ xxx ]

[x o Ju] zeoeesyy .,

A
™ Res23692 [ iGao | %
4 e =" ] &%
y | 3 C T T 1 I/I\l [ T T 7T 2 I Pro/ENGINEER

T

Marine Engine Installation Drawings 6068TFM76_HE - 08 May 2004



	6068TFM76 (Heat Exchanger)
	Options Shown
	Installation Points
	Right-side View
	Rear View
	Left-side View
	Front View
	Top View
	Isometric Views




